

## BS EN 14465:2003 Test Report

Report Ref: LEHTX00638713	Buying Division: NONE GIVEN
Date Received: 23/07/2012	Date Issued: 31/07/2012

Company Name & Address	BUTE FABRICS LTD 4 BARONE ROAD ROTHESAY ISLE OF BUTE
Contact Name	PA20 0DP CATHERINE MURRAY

Order No.:	135247/2953
Description:	WOVEN UPHOLSTERY
Colour(s):	0108
Supplier:	BUTE FABRICS LTD
End Use:	UPHOLSTERY
Quoted Composition:	100% PURE NEW WOOL
Ref/Style/Stroke No.:	CF802/CF803
Quality:	TAY/TEVIOT
Batch No.:	23791/01
Spec. No.:	TABLE 1

Test	Method	Colour	Pass/Fail
ABRASION RESISTANCE (FLAT WOVEN)	BS EN ISO 12947-2/BS EN 14465: 2003 ANNEX A		Pass A

The flammability result will be forwarded once the test is complete on lab report no 638714

*J Doncaster*

Jane Doncaster  
(Technician)



Textiles and Apparel Solutions Centre,  
 The Warehouse, Brewery Lane,  
 Leigh, Lancashire, WN7 2RJ, UK  
 Telephone: +44 (0) 1942 265700  
 Facsimile: +44 (0) 1942 670 788  
 www.intertek.com/consumergoods

Upholstery - Martindale Abrasion (12 kPa Load)		RH 65% +/-4% / Temp 20°C +/-2°C			
Sample	Results				Minimum Requirements
	Change in Shade @ 3,000 Revs = Grade 4-5				
Fabric Type Flat woven	Head 4 No fabric breakdown @ 72,000 revs Fabric breakdown @ 74,000 revs  Heads 2,3 No fabric breakdown @ 85,000 revs Fabric breakdown @ 87,000 revs				A = 35,000 B = 12,000-30,000 C = 4,000-10,000
Overall Result	72,000 revs				
Overall Performance Level	A				
BS 2543: 2004 Classification (Minimum levels for customer reference)					
	LD	GD	HD	GC	SC
Flat Woven	B - 15,000	B - 20,000	B - 25,000	B - 30,000	A - 40,000
Figured Weaves	B - 12,000	B - 15,000	B - 20,000	B - 30,000	A - 40,000
Woven/Flocked/Non-Woven Pile Fabrics	C - 15,000	C - 20,000	B - 25,000	B - 25,000	B - 30,000
Knitted	B - 15,000	B - 20,000	B - 25,000	B - 25,000	B - 30,000

Please note: The martindale abrasion was taken to end point at the customers request

